P-28-SDVSSKL-DISTILLERY-112018
(Revision - 1)
SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)

FOR

PROPOSED EXPANSION OF SUGAR FACTORY FROM
5000 TCD TO 10000 TCD (INCREASE BY 5000 TCD) AND
ESTABLISHMENT OF 75 KLPD MOLASSES BASED DISTILLERY

BY

SHRI DUDHGANGA VEDGANGA SSK LTD.,
(SDVSSKL)

BIDRI (MOUNINAGAR),
TAL: KAGAL, DIST.: KOLHAPUR,
MAHARASHTRA STATE

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Lid.

EQUINOX ENVIRONMENTS (1) PVT. LTD.,

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS,
KOLHAPUR (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

AN ISO 9001 : 2015 & QCI - NABET ACCREDITED ORGANIZATION

<]

1SO 9001

STEM C,
[...]
Shri Dudhganga Vedganga Sahakari Sakhar Karkhana Ltd. (SDVSSKL) is located at
Gat No. 53, 54, 55, 58, 61, 70, 71, 72, 73, 74, 75, 89, 90, Bidri (Mouninagar), Tal. : Kagal,
Dist.: Kolhapur, Maharashtra state. The industrial site is towards West of Kolhapur, at a
distance of about 30 Km from city. The first cane crushing was taken in the year 1963-64.
Existing cane crushing capacity of the sugar factory is about 5,000 TCD and co-generation
plant capacity is 20 MW.

Now the management of SDVSSKL has planned to go for expansion of sugar factory from
5,000 TCD to 10,000 TCD (expansion by 5,000 TCD) and establishment of 75 KLPD
molasses based distillery.

This report is made in the overall context of Environmental Impact Assessment (EIA)
Notification No. S. O. 1533 (E) dated 14.09.2006 and amendments thereto issued by the
Ministry of Environment, Forest and Climate Change (MoEFCC); New Delhi Project types
namely 5 (j) & 5 (g). Accordingly, Form 1 application is submitted to MOEFCC; New Delhi
and Standard ToRs granted on 24.03.2019. The amendment was done in EIA Notification
2006 on 13.06.2019 [Notification No. S.0. 1960 (E)]. As per the amendment project comes
under Category B.

Table 1 Project Investment Details

. . Capital Investment (Rs. Crores)
No. Industrial Unit Existing Expansion Proposed Total
Sugar Factory & Co-gen Plant 232.27 97.2 - 329.47
Distillery - - 96.50 96.50

2) THE PLACE

Proposed expansion of sugar factory and establishment of distillery shall be carried out at
existing premises of SDVSSKL. The total land acquired by the industry is 7, 26, 219 Sq. M.
(72.62 Ha.). Detailed area break-up is presented at Table 2.

Table 2 Area Break up

No. Description Area (Sg. M.)
1 Total Built Up Area 72,132.00
a) Existing Built Up Area 66,507.00
b) Proposed Built Up Area 5,625.00
2 Green Belt Area (33% of Total Area) 2,39,652.30
a) Existing Green Belt Area 94,408.50
b) Proposed Green Belt Area 1,45,243.80
3 Open Area After Expansion 4,14,434.70
4 Total Plot area (1+2+3) 7,26,219.00

Refer Appendix - B of EIA report for plot layout plan of SDVSSKL

1



3) THE PROMOTERS

SDVSSKL promoters are well experienced in the field of sugar factory and have made a
thorough study of entire project planning as well as implementation schedule. The names and
designations of the promoters are as under-

Table 3 List of Promoters

No. Name Designation

1 | Mr. K. P. Patil Chairman

2 | Mr. V. S. Khorate Vice Chairman
3 | Mr.R.D. Desai Managing Director

4) THE PRODUCTS
Details of products and by-products are represented in Table 4.
Table 4 Product & By-product of for integrated Complex

. . Quantity
Industrial Unit Product & By-products Existing Proposed Total
Sugar Factory Sugar (12%)* (MT/M) 18,000 18,000 36,000
(Expansion - Molasses (4%)* (MT/M) 6,000 6,000 12,000
5,000 TCD to 10,000 | Bagasse (30%)* (MT/M) 45,000 45,000 90,000
TCD) Pressmud (4%)* (MT/M) 6,000 6,000 12,000
(Exist(i:r?gg;OnMW) Electricity (MW) 20 - 20
Rectified Spirit / Extra
Distillery Neural Alcohol (ENA) / - 75 75
(Proposed 75 KLPD) | Ethanol (KLPD)
CO, Gas (MT/D) - 56 56

* - Percent of Cane Crushed

Details of manufacturing process and flow chart for sugar factory and distillery are given in
Chapter 2 of the EIA Report.

5) THE PURPOSE

« Sugar factory is the 2" largest agro-based industry in the Country.

* Maximum utilization of sugarcane in command area tho’ sugar factory expansion.

» Bagasse based co-gen plant fulfills captive power need. Surplus exported in grid.

» Sugar industry is instrumental in resource mobilization, employment generation, income
generation and in creating social infrastructure in command area

Alcohol has assumed very important place in the Country’s economy. It is a vital raw
material for a number of chemicals and also a renewable source of energy. It has been a
source of a large amount of revenue by way of excise duty levied by the Govt. on alcoholic
liquors. It has a potential as fuel in the form of power alcohol for blending with petrol. Also,
the fermentation alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka
etc., as the synthetic alcohol produced by these countries, from naphtha of petroleum crude, is
not useful for beverages.

6) ENVIRONMENTAL ASPECTS

SDVSSKL has implemented an effective ‘Environmental Management Plan’ and various
aspects of the same are as follows:-




A. Water Use, Effluent Generation and its Treatment
a. Water Use

Details of water usage for the Sugar factory, Co-gen plant and Distillery operations are as
follows -

Table 5 Details of Water Consumption in Sugar Factory of SDVSSKL

No Description Existing 5000 TCI? & 20 Total 10000 TCDS& 20
' MW Cogen (M°/D) MW Cogen (M°/D)
1 | Domestic 89 95
2 | Industrial
a | Process *1533 *3066
b | Cooling Makeup *700 *900
c | Boiler Makeup 230 *230
d | DM Backwash 50 *50
e | Washing 10 *20
f | Ash Quenching *10 *10
3 | Industrial Use 2533 (*2243 + *290) *4276
(89% Recycle) (100% Recycle)
4 | Green Belt (GB) *80 $200
5 Grand Total | 2702 (*2243 +"379 +°80) | 4571 (*4276 + 95 + *200)
(86 % Recycle) (98 % Recycle)
Fresh Water Consumption . .
(Norm 100 Lit/MT of ane Crushed) 58 Lit/MT 0 Lit/MT
Note: 1. # -Fresh water taken from Dudhganga River, * -Sugarcane Condensate water, $ - Treated water from ETP
2. For GB area of 23.96 Ha. (60 Acres) with once in 6 days watering frequency and 20 M%Acre rate; Total
water requirement is 200 M*//Day
Table 6 Details of Water Consumption in Distillery
Description Propoile\;ljSZS)KLPD
1 | Domestic 10
2 | Industrial
a | Process *596
b | Cooling 160
¢ | Washing 10
d | Boiler Makeup 40
e | DM Backwash 10
Industrial Use 816 (220 +*596)
73% Recycle
3 Grand Total 826 ("230+*596)
Fresh Water Consumption (Norm: 10 KL/KL of Alcohol) 2.9 KL/KL

Note: # - Fresh water taken from Dudhganga River, # - Treated effluent from proposed distillery CPU

For more details about water budget refer Chapter 2 Section 2.7.10f EIA report.

b. Effluent Treatment
i) Domestic Effluent

The domestic effluent from existing activities of sugar factory & co-gen plant is to the tune of
72 CMD. Effluent from existing sugar factory & co-gen plant is treated in septic tank. After
implementation of project, total domestic effluent from campus will be 88 CMD (sugar
factory & co-gen plant - 80 CMD and distillery 8 CMD). Same will be treated in proposed
STP.



il) Industrial Effluent

From existing sugar factory & co-gen plant in operation, trade effluent to the tune of
353 M*/D is generated which is 71 Lit./MT of cane crushed against the CREP norm of 200
Lit/MT. Subsequent to expansion, total effluent generated from sugar factory shall be 568
CMD which is 57 Lit./MT of cane crushed, will be treated in Sugar ETP. Existing Effluent
Treatment Plant (ETP) having capacity 750 M*/D, will be duly upgraded. Under expansion of
sugar factory, a new CPU will be installed to achieve 100% recycle. Treated effluent from
same will be used for gardening & irrigation purpose.

Details of effluents generated from existing and expansion activities in sugar factory, co-gen
plant and distillery are presented in following table.

Table 7 Effluent Generation in Sugar Factory & Co-gen Plant

Description Existing 5000 TCD & 20 | Total 10000 TCD & 20 Treatment
P MW Cogen (M%/D) MW Cogen (M?/D)

. To be treated in
Domestic 72 80 proposed STP
Industrial
a. Process 175 350
b. Cooli

- Ing b/d 70 100 Treated in
c. Boiler b/d 50 50 uparaded Sudar
d. Washing 8 18 Pg ETP g
e. DM backwash 50 50
Industrial 353 568
Effluent Norm: 200 Lit.
/ MT Cane crushed 1 57
Table 8 Details of Effluent Generation in Distillery
Description Proposed 7?|\/}|<3ll‘DP)D Distillery Treatment
Domestic 8 To be treated in proposed STP under sugar
factory.
Process Raw Spent wash — 600 Raw spent wash shall be concentrated in
Fermentation Conc. Spent wash — 120 Multi Effect = Evaporator  (MEE).
dilution (1.6 KL/KL) Conc. spentwash shall be incinerated in
MEE Condensate — 480 incineration boiler.
Spent lees — 107 Other Effluents viz. spent lees, cooling
Boiler Blow Down 14 blow down, boiler blow down, lab &
Cooling Tower 16 washing, MEE condensate shall be
Lab; Washing 10 forwarded to Distillery proposed CPU.
DM backwash 10 Treated effluent shall be fully recycled in
| Spent wash — 120 process to achieve Zero Liquid Discharge
Tota Other effluent — 637 (ZLD).




88

Figure 2.5 (a) Flow Chart of Sugar Factory ETP (Existing + Proposed)

t"f “\\.
L Ay
f’ ‘\

Bar Screen Cum Equalization Tank Fiash Frimary Collection F Anaeroble 1}
0&GTank [ 23X15X3M B IB | Mixer Clarifier Tank —E—’: Reactor —>
3X25X2M ENINZ5M 70X8.4M 7X5.5K1M L 15.50k63M

\ /
! \\\ S
H \"h-——"’
i Excess
Lk 8
To Treated Water Intermediate Secondary Aeration Tank W
To Tank Tank | Clarifier 20X12.5%X3M e
Irrigation 15X12X3M .
60X4M 9PNIM €
40m*/hr  40m’fhr
8
v Z
5
N
Sludge Drying Sludge Drying
Mo | Parameters Unit Inlet Cutlet Bed-l Bed-Il
4X4X1.2mM 4X4xX1.2m
1 | pH (3 7-8
2. | con mgflit | 20002500 <250
3. | BOD mgflit | 1000-1500 <100 PR
— - ‘o £ xisting Unit
MR mg/lit | 1800-2100 <1100 DMEF - Dual Media Filter ot
- : . ACF - Activated Carbon Filter ~ ~==========" Proposed Unit
5 | 55 mg/lit 250-300 <100 RAS—Return Activated Sludge  *-""" Recirculation
P=Pump
Figure 2.5 (b) Flow Chart of Proposed STP
oar sereen Eaualization Tank Aeration Tank S:;m"gdfar:k Filter Feed
ar screen Cum qualization lan| NMEBBR Tank
0&G Tank 4.5X3.5K2.6M {meBR) 3IX2X2.6M 2 an >
4X3.2X2.8M 3X1.5X2.5M
2X1X1.2M
RAS N7 E:-:l
§ Treated Water
B @@
.E' 3.2X2.5X2.8M
v
v ¥
Sludge Drying Sludge Drying
Bed-1 Bed-ll
3X2X1M 3X2X1M
Ne | Parameters Unit Inlet Qutlet
LojeH '"_ 6575 7275 PSF— Pressure Sand Filter Flow Line
2 | oo mg/lit 500 -600 <30 ACF - Activated Carbon Filter
3. | BOD mg/lit 250-300 <10 RAS = Return Activated Sludge reeeeseeess Recirculation
4 | Tss mg/lit 250 - 400 <5 P - Pump Line
5 | ORkG mg/lit 25-50 <10



Figure 2.6 (a) Flow Chart of CPU in Distillery

o Flash - Collection
0&GTank —>| Equalization Tank _E_) Mixer F—3 Settler > Tank
3X2.5K2M 15X12.5X3.5M 2X2%2.5M BX5X3.3M TX5X3M
m
a
&
E] n
&) E
H K]
RO ™
Permeate ¢ | | Intermediate Secondary . Anaerobic
RO Tank [€— Tube Settler A Aeration Tank |
BXENIM 7X5K3.3M 12.5X8X3.5M 140X6M
q €A
& i
bt RAS o
“ Lged A >
Treated Water Tank _E‘.
10X10X3.5M - T
X W
Sludge Sludge
Drying Drying
Bed- 1l Bed-1
To Recycle AXAX1.2M AXax1.2m
inProcess
Mo | Parameters unit Inlet Qutlet
1 pH 5-6 7-8
P=Pump Proposed Unit 7 | con g/l | 3500- 4000 <100
RAS = Return Activated Sludge srsssssssssssneessnness Racircylation 3, BO mg/it 1500 - 2000 <50
4. TS mg/lir 2000 - 2500 <100
5. 55 mg/lit A00 - 500 < &0

Figure 2.6 (b) Flow Chart of CPU in Sugar Factory

Flash Primary
Mixer-l —x Settling Tank-1 Aeration Tank-1
AXAX3.5M 11.5X8%3.3M 30X17X3.2M
3000 o
Bar Screen Cum Equalization/
0&GTank —3 Neutralization Tank
3X2.5X2M 25X40X3.5M
Flash Primary
Mixar-ll [ Settling Tank-1l Aeration Tank-1l
[4X4X3.5M 11.5X8%3.3M 30X17X3.2M
"
>
Secondary "
Settling Tank-1 i
12XBX3IM
Intermediate RAS H
ToRecycle £— ﬂ Tank e < A4
22X18X2.8M
o
é Secondary
CH Settling Tank-ll
& 12X8X3M
2
b H
Excess Sludge » RAS Nr
H < ¥
v
Sludge Drying Sludge Drying
Bed-1 Bed-l
No | Parameters Unit Inlet Outlet 6X4X1.2M 6X4X1.2M
1. pH - 5-6 7-8
Z | cop 3500-4000 <100 PSF - Pressure Sand Filter P d Uni
1. | BOD mg/flit | 1500-2000 <50 ACF - Activated Carbon Filter TopesedUnit
RS mg/it | 2000-2500 <100 RAS - Return Activated Sludge  -ceessessscisscenss Racirculation
N mg/lit | 400-500 <50 P=Pump




B. Air Emissions

Under existing activity, 1 boiler of 120 TPH capacity and 1 DG set of 1500 KVA are installed
on site. Boiler is provided with ESP as Air Pollution Control (APC) equipment followed by
stack height of 80 M AGL. Moreover, under establishment of distillery, a new incinerator
boiler of 30 TPH would be installed. Fuel for 30 TPH shall be Coal to the tune of 70 MT/D and
Spentwash to the tune of 120 MT/D. Following table gives details of existing and proposed
boilers and D.G. Set. Further, D.G set would be operated only during power failure

Table 9 Details of Boiler and Stack in SDVSSKL

No. Description — Boilers — D(.3 S.Et
Existing (Co-gen) | Proposed (Distillery) Existing
1 | Capacity 120 TPH 30 TPH 1500 KVA
2 | Fuel type Bagasse Coal & Spentwash Diesel
Coal - 70 MT/D .
3 | Fuel Qty. 1,283.4 MT/D. Sp. wash - 120 MT/D 100 lit/Hr
4 | Stack Ht. AGL 80 M 71M 6M
5 | MOC R.C.C R.C.C MS
6 | Shape Rectangular Round Round
7 | Diameter 34 M 1.2M 150 mm
8 | APC Equipment ESP ESP -

C. Noise Pollution Aspect
1. Sources of Noise

i. In existing sugar factory and co-gen; noise generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.

ii. In the distillery, very high noise generating sources would not exist. Expected noise levels
in the section would be about 70 dB(A) or so. Adequate noise abatement measures like
silencer & maintenance of pumps, motors, and compressors would be carried out and
enclosures would be provided to abate noise levels at source. Moreover, enclosures to the
machinery would be provided wherever possible.

ii. Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in the range of 70 to 80 dB
(A).

iv. Adequate green belt would be augmented in phase wise manner in and around the
industry. So that it would further attenuate the noise levels.

2. Control Measure

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Waste
Table 10 Details of Hazardous Waste

No.| Category Existing Quantity After Expansion Quantity Disposal
(MT/M) (MT/M)
1 | 5.1usedoil 4 6.5 Burnt in boiler




E. Solid Wastes
Table 11 Solid Waste Generation & Disposal

. Quantity (MT/M) .
No. Unit Type Existing |After Expansion Disposal
Sugar Factory &| ETP Sludge 12 18 Burnt in incineration boiler

1 Co-gen Plant Boiler Ash

(Existing) (Bagasse) 960 960 Used as Manure

Boiler Ash .

, Distillery (Coal + Sp. Wash) -- 840 Brick/ Cement Industry

(Proposed) Yeast Sludge -- 375 Burnt in incineration

CPU Sludge -- 930 boiler

F. Odour Pollution

There are number of odour sources in existing sugar factory and proposed distillery, which
include molasses handling and storage, fermentation and distillation, secondary effluent
treatment, and storage of effluents, stale cane, bad mill sanitation, bacterial growth in
interconnecting pipes & unattended drains. Measures adopted under existing unit for
controlling same are proper housekeeping, sludge management in biological ETP units,
steaming of major pipe lines, regular use of bleaching powder in the drains, efficient handling,
prompt & proper disposal of press mud. Under proposed project of distillery, spentwash shall
be carried through closed pipeline for spentwash storage and handling activity shall be
entirely eliminated

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
solid & hazardous wastes handling and disposal as well as in respect of emission handling
and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after expansion as well as implementation of proposed project.

H. Environmental Management Cell (EMC)

SDVSSKL is already having an EMC functioning under its sugar factory and co-gen projects.
Members of the EMC are well qualified and experienced in their concerned fields. This cell
shall be further augmented suitably under expansion. Existing and proposed EMC members
are as under.

Table 12 Environmental Management Cell of SDVSSKL

No. Name of Member Designation Number of Working
Person(s)
1 | Mr.R. D. Desai Managing Director 1
2 | Representative of Consultant Environment Consultant 1
3 | Mr. P. P. Shinde Chief Chemist 1
4 | Mr. S. B. Bhosale Chief Engineer 1